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MODEL NO. 6990D

ITEM PART NO. DESCRIPTION QTY NOTE
001 265995-6 Önmetszo csavar M4x18*   5
002 852307-8 Name Plate   6990D   1
003 416079-5 Eloremenet/hátramenet-átkapcso   1
004 689096-0 Alkatrész/6935FD   1
005 266170-7 Alkatrész/6935FD   1
006 651989-1 Kapcsoló   1
007 911143-2 Trapézfeju csavar M4x22 911143   1
008 263024-9 Gumicsapszeg 8270D   2
009 687085-9 Tartó rugós szorítóhoz 68708   1
010 654169-8 Rugós szorító (-) 654169-8   1
011 654168-0 Rugós szorító (+) 654168-0   1
012 265995-6 Önmetszo csavar M4x18*   1
013 183272-3 Ház 6991D   1

INC. 8,42,43
014 267766-7 Alkatrész /6935FD   1
015 233275-8 Alkatrész /6990DWDE   1
016 267175-0 Lapos Alátét 24 6914DWA   1
017 216001-0 Acélgolyó 3,5 216001-0*  24
018 323995-3 Alkatrész /6990DWDE   1
019 216011-7 Acélgolyó 5,6 216011-7   2
020 324013-0 Szerszámbefogó   1
021 261108-7 Nylon Alátét 14 6908DWA   1
022 153778-5 Ház 6916D   1
023 216001-0 Acélgolyó 3,5 216001-0*   2
024 324420-7 Vezetohüvely   1
025 233005-7 Nyomórugó 13 233005-7   1
026 267085-1 Lapos Alátét 12 267085-1   1
027 231951-8 Tekercsrugó 11 231951-8   1
028 265999-8 #Önmetszo csavar M4x25   4
029 226336-1 Homlokfogaskerék 22 6908DWA   2
030 324220-5 Tengely 6916D   1
031 256253-1 Csapszeg 5 6908DWA/6960DWA   2
032 267212-0 Alátét 6953   1
033 211140-1 Golyóscsapágy 6916D   1
034 417268-5 INTERNAL GEAR CASE   1
035 632964-6 Állórész   1
036 619056-8 Alkatrész /6990DWDE   1
037 638103-6 Szénkefetartó   1
038 193466-2 Szénkefe CB431/434   1
039 643933-2 Tartósapka CB424-hez   2
041 256176-3 Csapszeg 2,5 HR3000C/4604DW   1
042 183272-3 Ház 6991D   1

INC. 8,13,43
043 819063-3 MAKITA címke*   1
044 227001-5 Fogaskerék 6953   1
A01 414938-7 BATTERY COVER   1
A02 193099-3 NI-MH(2.6A) BATTERY 9134   1
A04 824635-1 PLASTIC CARRYING CASE   1
E01 414938-7 BATTERY COVER   1
E05 193099-3 NI-MH(2.6A) BATTERY 9134   1
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